
SBP ≥160 mm Hg or 
DBP ≥110 mm Hg 
Notify MD

Initiate fetal surveillance if 
undelivered and fetus is viable

Recheck BP 
in 10 min 

BP below threshold, 
continue to monitor BP 
closely*

Elevation continues, 
labetalol 80 mg IV over 
2 min

Elevation continues, 
labetalol 40 mg IV over 
2 min

Recheck BP 
in 10 min 

BP below threshold, 
continue to monitor BP 
closely*

Recheck BP 
in 10 min 

BP below threshold, 
continue to monitor BP 
closely*

Elevation continues, 
hydralazine 10 mg IV 
over 2 min

Recheck BP 
in 20 min 

Elevation continues, obtain 
emergency consultation

BP threshold achieved, 
continue to monitor 
BP closely*

Labetalol

*BP every 10 min x 1 hr, 
every 15 min x 1 hr, every 
30 min x 1 hr, every hr x 4 
hrs

Recheck BP in 15 min, 
if elevation continues, 
labetalol 20 mg IV over 2 min
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BP below threshold, 
continue to monitor BP 
closely*

Elevation continues, 
labetalol 20 mg IV over 
2 min

Elevation continues, 
hydralazine 10 mg IV 
over 2 min

Recheck BP 
in 20 min 

BP below threshold, 
continue to monitor BP 
closely*

Recheck BP 
in 10 min 

Elevation continues, labetalol 40 mg IV over 2 
min and obtain emergency consultation

BP threshold achieved, continue to 
monitor BP closely* 

Hydralazine

*BP every 10 min x 1 hr, 
every 15 min x 1 hr, 
every 30 min x 1 hr, 
every hr x 4 hrs

SBP ≥160 mm Hg or 
DBP ≥110 mm Hg 
Notify MD

Recheck BP in 15 min, 
if elevation continues, 
hydralazine 5-10 mg IV over 2 min

Initiate fetal surveillance if 
undelivered and fetus is viable

Recheck BP 
in 20 min 
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Recheck BP 
in 20 min 

BP below threshold, 
continue to monitor BP 
closely*

Elevation continues, 
immediate-release 
nifedipine capsule (20 
mg orally)

Elevation continues, 
immediate-release 
nifedipine capsule 
(20mg orally)

BP below threshold, 
continue to monitor BP 
closely*

Elevation continues, labetalol 20 mg IV over 2 min 
and obtain emergency consultation

BP threshold achieved, continue to 
monitor BP closely*

Immediate – Release Oral Nifedipine

*BP every 10 min x 1 hr, 
every 15 min x 1 hr, 
every 30 min x 1 hr, 
every hr x 4 hrs

SBP ≥160 mm Hg or 
DBP ≥110 mm Hg 
Notify MD

Initiate fetal surveillance if 
undelivered and fetus is viable

Recheck BP in 15 min, if elevation 
continues, immediate-release 
nifedipine capsule (10 mg orally)

Recheck BP 
in 20 min 

Recheck BP 
in 20 min 
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